SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Sp

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
s ; ; S ABS Li SPURIOUS_LINE_ABS PABS
20 uguﬂr‘m PURIOUS_| INE_ABS PA /'\ ZDUB;‘L.": h 8
10 dBm / 10 dém i
|
0de - 0 dem H |
-10 dam i -10 dBm
SPURIOUS_LINE_2BS | |
-20 dem r ]\ [\ -20 dem "'
-30 dBm b = : | ;\Q dBm / X
-40 dem T / \“u il | Lo dom f“ Mry Y e L
e I T j w nsreaad dw I\"M \\ B /\N\%M
-50 dBm = -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||| start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70766 GHz -35.31 dém 2.31 d& 1.752 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 19.15 dBm -10.81 d&
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -23.01 dBm -10.01 dB 1,755 GHe 1.756 GHz 30.000 kHz 1.75500 GHz -22.14 dBm ~g.14 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71024 GHz 18.57 dém -11.33 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75720 Ghz -33.85 cBm 20.85 dB
Y — —
i Ready NAD i il W
Date: 1 Date 11:41:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS, PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
e wwr W, wM-‘MW'\\
0da { . dem 1
-10 dem h 110 dBm ;
SPURIOUS_LINE_ABS i
20 dem i 20 dim 1
g
-30 dem L anrieeel 30 dBm T W
o—
R Ry /‘ \ s,
-40 dem e = 40 dem = —
DTN PR ST 1 BT
-50 dam -50 dem
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.700 GHz 1.700 GHz 1.000 MHz 170898 GHz -26.75 dém -13.75 d8 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75280 GHz 7.10 dbm -22.90 dB
1,709 GHz 1.710 GHz 30.000 kHz 1,71000 GHz -31.63 dém -18.63 dB 1755 GHz 1788 anz 20,000 kHz 175500 GHz 30.46 dBm 17 46 dB
1,710 GHz 1.713 GHz 100,000 kHz 171221 GHz 7,10 dem -22.90 dB 1.766 CHz 1768 GH2 1.00D Mz 75618 CHe Z94.99 dBm Ci199 B
—
| Ready [ LN Read
Il 4 I ady  WANNNARND p
Date: 10.APR.2018 11:34:20 Date: 10.APR.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A155 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4/ 5MHz /| QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Sp

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
9 5 5 Y ABS Li LPURIOUS_LINE_ABS. PABS
20 dIBIﬁr‘IH PURIOUS INE_ABS PA - 20 UB!!':i‘P 5
i \
10 dBm ]‘ 10 dBm ]|
oda 0 dém t
| |
-10 dem — -10 dem R
SPURIOUS_LINE_&BS l‘ 1 _[ ‘
20 dem 20 dem §
A i [
-30 dBm ) - -Fq dem f 7
o
40 dBm I st j I‘JMW /\ f \I 1‘40\dam [ \ J".'r’l‘ \ g, W_.MM
I N
. e / e \/MMMMN,J | W W».M"J e \\_ \“Mm-wmw M“
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz || start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -34.79 dém 1.79 d& 1,750 GHz 1.755 GHz 100.000 kHz 1.75469 GHz 20.27 dbm -0.73 d&
1,709 GHz 1.710 GHz 50.000 kHz 1,71000 GHz -23.25 dém -10.29 dB 1755 GH= 1756 GHz 20,000 kHz 175500 GHe 52,85 dBm “o65 dB
1,710 GHz 1.715 GHz 100,000 kHz 1.71038 GHz 19.48 dBm -10.52 d& 1.766 CHz 1765 GH2 1.00D Mz 175860 GHz 3556 dBm 50.56 dB
- —
i Ready N p il '
Date: 10 11:47:44 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
. o
Spectrum Tx(] Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20‘15;_%"“ S
10 dBm 10 dBm
et sty Jw-nvﬂt-w..mrv-mm—mw\
ods / ) dem \\
10 dem [ \‘ 10 dem
SPURIOUS_LINE_ABS } K \
20 dem : 3 }20 dBm !
T . [ e
-30 dBm 30 dBm e,
W B s
-40 dam RO ittt b 40 dem [ =
e ) —
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | |[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70893 GHz -26.67 dém -13.67 dé 1,750 GHz 1.755 GHz 100.000 kHz 1,75120 GHz 6.15 dbm -23.85 db
1.708 Ghz 1.710 GHz 50.000 kHz 1.71000 GHz -30.48 dém -17.48.d8 1.755 GHz 1.756 GHz 50.000 kHz 175500 GHz -29.88 dBm -16.98 dB
1,710 GHz 1.715 GHz 100,000 kHz 171142 GHz £.26 dem -23.74 dB 1.766 CHz 1765 GH2 1.00D Mz 175813 GHz 54 80 dBm 1160 dB
Y — —
i X N ™
Date: 10.APR.2018 1 10.APR.

Date:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A156 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4/ 5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
o
Spectrum | sp n v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
q 3 3 PABRS Lt SPURIOUS, INE_ABS PAS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 ﬂB;’:i‘P S
A \
10 dBm {‘ ! 10dem \
ode ) 0 dem \
-10 derm - -10 dBm j -
SPURIOUS_LINE_&BS i l / \
-20 dBm r l'i I", 2 dem ;, *
-30 dBm I [1 E 50 dem - 7
| ( f \
) ST, gttt / Y | ‘u |\ ; (Wi, Pl i
40 dem i B ’ 40ldBm J IL,_‘,\.-J"W’MF R Fatlis ™
- i B il O N L e ol e
50 dBm 50 dent
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170599 GHz -34,50 dem 1.50 08 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75464 GHz 18.73 dBm -11.27 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -24.12 dbm -it.12.ds 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -23.84 dBm -10.84 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71035 GHz 18.34 dBm -11.66 dB 1756 CHz 1768 GH2 1,000 Mz 75600 CHe 34 47 cbm 2147 db,
Y — —
i Ready N y i ™
Datea: 1 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 C!B;‘:‘.‘P S
10 dém 10 dem
el AP f«wﬁ-wmm.m,m o
0dB - L o/dem \‘
‘ \
-10 dém / - 10 dBm. \I
SPURIOUS_LINE_ABS { 1 l
20 dem I[ ‘[ }20 dBm !
il [P ihian g
-30 dBm: W“wm -30 dem e w'"""‘""‘wm
40 dBm S il 4 Bt SO
y ] r— ~40 dBm N e
-50 dam -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz || Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70878 GHz -29.01 dém -16.01 d& 1.750 GHz 1.755 Ghz 100.000 kHz 175119 GHz &.24 dBm -24.76 0B
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz ~32.20 dbm -19.20 d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -32.19 dBm -19.19 d8
1,710 GHz 1.715 GHz 100,000 kHz 171160 GHz £.09 dem -24.91 dB 1756 CHz 1768 GH2 1,000 Mz 175610 CHe 26,33 cbm 135308
- — = —
i (] i 7
Date: 10.APR.2018 11:51:10 Date: 10.AFR.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A157 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 UB!!':i‘P 5 [_\
10 dem | \] 10 dém i \
ode J 0 dem i
I A
— -10 dBm / 5
SPURIOUS_LINE_ABS H \ n f ‘
|
[ ' -2p|dem F 1
l\, " A 4o b | Jf |
I N 1] o [ I P WP I
I I = N S LY | A P s v
50 dBm = " - || KT N PR £
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170893 GHz -35.65 dém 1,745 GHz 1.755 GHz 100.000 kHz 1,75442 GHz 20.57 dbm -0.43 d&
1.708 Ghz 1.710 GHz 100,000 kHz 1.71000 GHz -32.40 dém 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -32.11 dBm -19.11 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71057 GHz 20.14 dem 1.756 GHz 1.765 GHz 1.000 MHz 1.76297 GHz -31.43 dBm -18.43 dB
. —
)i i )
Date: 1 2:04:31 Date: 10.APR 12:14:12
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20‘15;_%““ S
10 dem 10 dBm:
ode B et S s T 0 dEEe bbb e ke S AT
-10 dBm ( \ 10 dBm }
SPURIOUS_LINE_ABS ; \ l
20 dem T — [/l -0 dem \L
-30 dBm - ‘J/ H“ 'Hsu dem o =
——— I \| S e S
prr 40 dBm
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |[Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170884 GHz -29.37 dém -16.37 dé 1,745 GHz 1.755 GHz 100.000 kHz 1.74748 GHz 3.07 dBm -26.93 db
1.708 Ghz 1.710 GHz 100,000 kHz 1.70998 GHz -33.42 dém -20.42 d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -32.92 dBm -19.92 dB
1,710 GHz 1.720 GHz 100,000 kHz 171432 GHz 2.84 dém -27.16 dB 1.766 CHz 1765 GH2 1.000 MH2 175687 GHz -28.94 dBm -15.94 dB
T - —
i X ™
Date: 10.APR.2018 12:06:49

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A158 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n 7
Ref Level 30.00 dém  Offset 14,50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGE CHNEKABS_ PABS
s . x DAES Lt SPURIOUS, INE_ABS PAES
20 dIBIﬁr‘IH PURIOUS_) INE_ABS PABS ZDUB;'::P S r
I \
10 dBm i |L\ 10dBm |
0ds fl k 0 dem ] \L
-10 dam I -10 dBm !
LINE_ABS [ \L !J k
ll -20 dem ] \
‘ 4 P ]| A ) \
P N | I ”
—— N L A O P S e e e p
50 dBm 4 — ko Oty /
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguency | _Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -36.91 dém -23.91 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.75441 GHz 16.93 dBm -11.07 d&
1.708 GHe 1.710 GHz 100.000 k2 1.71000 GHz -32.76 dém -19.78 d8 1.755 Gz 1.756 GHz 100.000 kHz 1.75500 GHz -32.35 dBm -19.35 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71056 GHz 18.38 dim -11.62 dB 1.756 GHz 1765 GHz2 1,000 Mz 17615 Chs ~36.57 cbm T
il ! 9% —
J1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I o
5 um || Spectrum 7
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem 10 dBm:
ode f S pr, o 1 GEAr e Ao -
\
-10 dem | \ -10 dBm
SPURIOUS_LINE_ABS { ! \
-20 dem 1 (Il -30 dem i
30 dem I \ 0 dem g
e ,#«‘V“""T J e =
e o 40 dBm o
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| Start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70852 GHz -30.76 dém -17.76 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.74859 GHz 2.07 dBm -27.93 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.70999 GHz -35.26 dém -22.28 8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -34.78 dBm -21.78 dB
1.710 GHz 1.720 GHz 100,000 kHz 171621 GHz 1.98 dém -28.02 dB 1.766 CHz 1765 GH2 1,000 Mz 175860 GHz 30.12 dBm SLREYT
T - —
i [ i ™
Date: 10.APR.2018 12 - a

Date:

10.APR.201

a 12:

17:39

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A159 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 30.00 dém Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x IABS Li SPURIOUS, INE_ABS PASS
20 uguﬂr‘m PURIOUS_| INE_ABS PABS ZDUB;‘L.": 8 »
10 dBm ﬂ 10 dBm /”\
ode j ! 0dem I \
|
-10 dBm T -10 dBm —
SFURTOUS. LINE 263 ] ‘ [
-20 dem f H‘ -zq\ﬂarr | "
" [
-30 dBm \ h 3 bem y
-40 dem L -4f dBm \ { frven
i i
I i \ - i Sy
=50 dam e [ /50 e - e
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70897 GHz -35.70 d&m 2.70 dB 1.740 GHz 1.755 GHz 100.000 kHz 1.75415 GHz 20.28 dBm -5.72 dB

1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -29.58 dBm -16.58 dB 1,755 GHe 1.756 GHz 150,000 kHz 1.75501 GHz 28,58 dBm -15.58 dB

1.710 GHz 1.725 GHz 100.000 kHz 1.71086 GHz 19.53 dém -10.47 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75603 GHz -36.29 cBm -23.29 dB

]_, " = —
1 w
Datea: 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS_) INE_ABS F 20 GBH‘.‘P S
10 dem 10 dBm:
ode | ) - W 0 e =
-10 d8m L -1 dBm !
SPURIOUS_LINE_ABS } l \
-20 dem ] i 20 dBm T
-30 dBm ,’ \Mﬂ 30 dem 5
| e ’n“bj A A ey
dem -40 dBm o
-50 dém -50 dem
-0 dBém 50 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70857 GHz -30.18 dém -17.18 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74507 GHz 1.77 dBm -28.23 dB
1.709 GHz 1.710 GHz 150.000 khz 1.70558 GHz ~35.16 dbm -22.16 d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75502 GHz -35.79 dBm -22.79 dB
1.710 GHz 1.725 GHz 100,000 kHz 171431 GHz 1.54 dBm -28.46 dB 1.756 GHz 1765 GH2 1,000 Mz 75608 CHe ~32.07 dbm ~15.07 db,
T — —
i X N ™
Date: 10.APR.2018 12:23:3

10.APR.

Date:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A160 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGE CHNEKABS_ PABS
G | 3 3 DABS Lt SPURIOUS, INE_ABS PAES
20 UIBIFF‘IH PURIOUS_) INE_ABS PABS ZDUB;':i‘P 5 HI
10 dBm ﬂ 10dBm }l i
ode | 0 dem
| /]
-10 dem, ] -10 dem |
-20 dBm 7 \1 -20, dBm f
-30 dom H ﬂ
_40 dem ’,M \ { \ R, |
S Iy u \., \M_M J l l P w \"h R
-50 dBm b e e e T =
-60 darm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[I'Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70900 GHz -36.98 dém 3.98 d8 1.740 GHz 1.755 Ghz 100.000 kHz 175415 GHz 16.54 dBm -11.45 d&
1.709 GHz 1.710 Gz 150,000 kHz 1.70995 GHz -29.52 dBm -16.52 8 1.755 GHz 1.756 GHz 150,000 kHz 175501 GHz -29.99 dBm -16.99 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71082 GHz 18,55 dim -11.35 dB 1.756 GHz 1.765 GHz2 1.000 MHz 175815 GHz 37.92 dBm 9499 B
i T = —
it w
Datea: 1 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS_) INE_ABS F 20 UBH‘.‘F S
10 dem 10dBm
ode T - = .,.w,\ 0 gy A} v o ,W,M\
-10 dem | ! -19 dem
SPURIOUS_LINE_ABS J | ‘
-20 dem ) 1 20 dBm T
-30 dBm \ b dem .
B L ‘ -40 dem o
-50 dém -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70864 GHz -32.17 dém -19.17 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74638 GHz 0.64 dBm -29.36 d&
1.709 GHz 1.710 Gz 150,000 kHz 1.70957 GHz -37.05 dém -24.05 8 1.755 GHz 1.756 GHz 150,000 kHz 175501 GHz -36.99 dBm -23.99 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71407 GHz 0.91 dim -29.09 dB 1.756 GHz 1.765 GHz2 1.00D Mz 175850 GHz Z32.37 dBm 10378
T — —
i i i ™
Date: 10.APR.2018 12:24:46

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A161 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
[ ] o
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIF::‘IH PURIOUS INE_ABS PABS ZDUB;'::P 5 ﬂ
10 dem H 10 dém | ‘
o ds ] l 0 dem i 1
{ T -10 dBm |
LINE_ABS J \ r/ \\
,! T 20 fBm ﬂ L
ﬂ |
; i | -2 gBm | \
| | (A
Py | i Win n =
L] Tl i~
-50 dBm T B | 50 detacr A, ———
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70885 GHz -37.16 dém 4.16 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75391 GHz 19.02 dBm -10.08 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -32.38 dm -19.38 8 1.755 GHz 1.756 GHz 200.000 kHz 175501 GHz -32.35 dBm -19.35 dB
1,710 GHz 1.730 GHz 100,000 kHz 171107 GHz 19.41 dBm -10.59 dB 1.766 CHz 1768 GH2 1,000 Mz 175854 GHz 36,36 dBm o536 B
]—r Y = —
J1 £
Date: 1 Date 143
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF::‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
0ds - - . e LE x e
| i
-10 dém 'L 4% dBm
SPURIOUS_LINE_ABS J \ ‘
-20 dém \ -zi dBm lL
— I r»sfl dem !
Y . (T s
40 dem
50 dem
-60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70886 GHz -30.23 dém -17.23 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.74212 GHz 0.61 dBm -29.39 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70957 GHz -35.90 dBm -22.90 8 1.755 GHz 1.756 GHz 200.000 kHz 175501 GHz -36.99 dBm -23.99 dB
1,710 GHz 1.730 GHz 100,000 kHz 1.71884 GHz 0,59 dem -29.41 dB 1.766 CHz 1768 GH2 1,000 Mz 75602 CHe 32.80 cBm 1080 B
T - —
i (] i ™
Date: 10.APR.2018 12:40:22 Date

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A162 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 4 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':;P 5 q
10 dem Jﬂ‘ 10 dém i \
ode J ‘ 0 dem { l
- -10 dBm |
LINE_ARS FI \IL, |r hg
{ - 2nftem W : H
1l f‘ | i |
Pl | 1
Jl‘ T J l -40 dBm I\ 1 k‘n._
" o i
50 dBm T, My . /J\l"’/‘
1 N S F A IV TV T T 0 OB e T A ST T
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70877 GHz -37.90 dém 4.90 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75393 GHz 16.55 dBm -11.45 d&
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -32.23 dém -19.23d8 1.755 GHz 1.756 GHz 200.000 kHz 175502 GHz -31.43 dBm -15.43 dB
1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 18.29 dBm -11.71 dB 1.766 CHz 1768 GH2 1,000 Mz 175803 GHz 3745 dBm 9449 0B
i Y = —
J1 £
Datea: 1 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ode P P e L e | e R p U Ry 0 d?.."lw-f-unwwnrurw s S et TN Y W"I
-10 dBm | ‘1 71# dBm
SPURIOUS_LINE_ABS I \ l
20 dem J ! -20 dBm I
| "
¢ 30 dem
o —— : Y
| [Fe0 dorm g
50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70891 GHz -32.18 dém -19.18 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.74096 GHz -0.29 dBm -30.29 d&
1.709 GHz 1.710 GHz 200,000 kiz 1.70999 GHa -37.63 dém -24.63 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75504 Gz -38.24 cBm -25.24 dB
1,710 GHz 1.730 GHz 100,000 kHz 172118 GHz -1.04 dBm -31.04 dB 1.766 CHz 1768 GH2 1,000 Mz 175810 GHz 33.70 cBm ~o0.70 dB
T - —
i (] i ™
Date: 10.APR.2018 12:41:31

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A163 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum %:‘ Spectrum T
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 dIBIﬂr‘IH PURIOUS INE_ABS PABS /—-\ ZDUBIL\?P I’\ S
10 dBm / \ 10 dBm ‘J 1|
ode l 0 dem ]
|
-10 d&m -10 dBm
SPURIOUS INE_ABS \l }
-20 dem e 20 dem—y
|
-30 dem | -30 dBgg—+
/ i
40 dem w'\w Wmm l\‘
50 dem e ’f 50 dém —
I—— - ' o E—
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 Mz 823,000 MHz 100,000 kHz 82248452 MHz -46.95 dBm 847.000 MHz 849,000 MHz 100.000 kHz 548,73026 MHz 19.08 dem -10.02 d&
523.000 MHz £24.000 MHz 20.000 kkz 923,39550 MHz ~24.31 dém 549,000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -24.73 cBm -11.73 dB
524000 MHz 526.000 MHz 100.000 kHz 624.26474 MHz 2076 dam L__ 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -47.66 dBm -34.66 dB
;
Ready u N Read
)i 4 i ady [T] p
Date: 1 2018 09:0B:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum = Spectrum 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk — PABS
d 3 3 PARS Line _$PURIDUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 UBH‘:‘P S
10 dém /W v 10 di\/. \
0de [ \ 0 dey i
\
-10 dem - ‘ -10 dpm
SPURIOUS_LINE_ABS | \
-20 dem l 'K 20 gBm ‘
-30 dém i ||Pre@vdRm
-40 dem "'U 40 dem —]
PRI A =i
-50 dam . P— -50 dBm: S —
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,99600 MHz -38.37 dem -25.37 06 847,000 MHZ 849,000 MHZ 100 000 kHz e 1291 dbm _UWI
223.000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -29.44 dém -16.44 8 843.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -31.02 dBm -18.02 dB
824.000 MHz 826,000 MHz 100,000 kHz 82427872 MHz 12.32 dBm -717 68 dB 850.000 MHz B60.000 MHz 100.000 kHz B850.00500 MHz -40.65 dBm ~27.65 dB
.
Read;
) eady NED 8 P il Ready  WANMRRRRD y
Date: 10.APR.2018 09:12:01

Sporton International (Shenzhen) Inc.

TEL : +86-7

55-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2APJ4-SLM750

Page Number

1 A164 of A284

Report Issued Date : May 03, 2018

Report Version
Report Template No.: BU5-FGLTE Version 2.0

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum T

Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep

SGL Count 100/100 SGL Caunt 100/100

@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS

. . x ABS Li SPURIDUS, INE_ABS PASS

20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;'::P ﬂ S

10 dem {f’\\ 10 dBm [ '\\

ode ‘ \ 0 dem j

-10 derm -10 dBm

SFURIOUS. LTNE ABS H J

20 dem M 20 dem

-30 dem / L\‘ -30 dBm J‘I \

-40 dem ﬁw -40 dipmy \

50 dBm o p———— ‘“"‘””“L/‘f -50 dem N \J“"“ =

-0 dBm -60 dem

Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz

purious E'"i“i“'l‘s | | | Spurious Emissions

__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82249251 MHz -47.91 dém .91 d8 547,000 Mz | 849-000 Mz 100.000 kHz 56, 78125 Iz 16.49 dBm -uml
523.000 MH2 | B94.000 MHz 20.000 kHz 823,35950 MHz ~25.00 dBm -12.00 d& 849,000 MHz | 850000 MHz 20,000 kHz £49,00050 MHz -25.02 dBm -12.92 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,22078 MHz 19.00 dem |___-11.00 650.000 MHz B80.000 MHz 160 D00 kHz £E0.03437 MHz 48.85 dBm 3569 db

]—v . Ready [T NN 4 il Ready T y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIDUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dBm ™ " v\ 10 dir-' -\
ode |) \ 0 del i
|
-10 dBm ‘i ! -10 dbm
SPURIOUS_LINE_ABS l h l
20 dem ‘ k 20 dem
o |
.30 dBm ,J ) Latem &
-40 dem = e -40 dBm
T T
-50 dam = -50 dem =y
-60 dBm 50 derm
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -38.02 d&m -25.62 dé §47.000 MHz 849,000 MHz 100.000 kHz 848,20171 MHz 11.35 dBm -18.65 dB
£23.000 MHz 824,000 MHz 20.000 kkz 923,959550 MHz -31.02 dém -18.02 8 849,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -31.28 dBm -18.28 de
£824.000 MHz 826,000 MHz 100,000 kHz 824,58841 MHz 11.45 dBm -18.55 dB 650.000 MHz B50.000 MH2 100.000 kHz BE50.03497 MHzZ -35.95 dBm 26,95 dB
—
.
Read
i eady NED 8 P il Ready  WANANRARD p
Date: 10.APR.2018 09:13:41 Date
Sporton International (Shenzhen) Inc. Page Number 1 A165 of A284

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Report Issued Date : May 03, 2018
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum T
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, NE_ABS. PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P J S
10 dem fﬂl 10 dém | :
| f
ods 1 o dem J |
-10 derm \ -10 dBm
SPURIOUS INE_ABS j' H
20 dem -20 dBm—t;
A |/
-30 dBm {.J v { \ f\ 3h dBm ’IJ’ \
40 dBm A\w ;f 40 dBm \M'
— fay et ) \ M
50 dBm T Ee— 50'dBm \— —
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_|(|l'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
_Range Low Range Up RBW Frequency Power Abs ALl Rangelow |  Rangeu, | RBW | Frequenc | powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822 98501 MHz -45.56 dBm -32.56 d& 546,000 Mz | 849-000 Mz 100.000 kHz S0, 76174 TIFE 19.93 dBm -mwl
923.000 Mrz | 824.000 Mhz 30.000 kHz 823,35950 MHz -22.04 dém -9.04 db 849,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -22.68 dBm -9.68 dB
£824.000 MHz 827,000 MHz 100,000 kHz 824,24426 MHz 20.62 dem -9.38 dB 550.000 MHz B80.000 MHz 100000 kHz BED.05435 Mz 4546 chm 3246 b,
—
.
Ready u N Read
Il 4 1 ady LN p

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS NE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém
rvrtetlenteyi |
ode t
|
-10 dBm -
SPURIOUS_LINE_ABS ) l
20 dem l 20 dim }
-30 dBm -30 dem Lm
‘_'
40 dem J/f—wg- -40 dém i !
e esestlilll| [
50 dBm—1- S 50 dem — -
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,77223 MHz -34.18 dem -21.18 de 546,000 MHZ 849,000 MHZ 100,000 kA2 846.50401 WAz 531 dom -21W|
223.000 MHz £24.000 MHz 30.000 kiz 82399550 MHz -29.75 dBm -16.75 8 843.000 MHz 850.000 MHz 30,000 kHz 849,00050 MHz -30.68 dBm -17.68 dB
£24.000 MHz 527.000 MHz 100.000 kHz £25.04545 MHz £.30 dem melin 08 850.000 MHz 860.000 MHz 100.000 kHz 850.36464 MHz -35.39 dBm -22.39 dB
.
Read
) eady NED 8 P il Ready  WANMRRRRD y
Date: 10.APR.2018 09:32:56

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A166 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum %:‘ Spectrum T
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS

. . x ABS Li SPURIOUS, NE_ABS. PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS q ZDUB;':i‘P f S
10 dem ,{ '\ 10 dém [f |
ode [) \ 0 dem { !
-10 derm -10 dBm ]
SFURIOUS. LTNE ABS \ J
20 dem -20 dBm—- ;’
f
-30 dBm ﬂl dem |
AN N LS
" / |
40 dom / W L (1] cem 74 \
-50 dém = AL 50 qd bt =
R B R S —

+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit

815.000 MHz 823.000 MHz 100.000 kHz §22,98002 MHz -47.21 dém -34.21d8 846.000 MHZ ﬁ?ﬁ%ﬁdz 100.000 kHz a;?ﬁ; MAz 18.60 dBm -uwl

923.000 Mrz | 824.000 Mhz 30.000 kHz 823,35650 MHz “22.77 dém 977 dB 849,000 MHz | 850000 MHz 30,000 kHz £49,00250 MHz -23.69 dBm -10.89 dB

£824.000 MHz 827,000 MHz 100,000 kHz 824,27423 MHz 18.61 dBm -11.39 dB 650.000 MHz B80.000 MHz 166 D00 kHz £E0.02438 MHz 47,30 dbm 3450 db,

—
.
Ready u N Read
Il 4 i ady LN p

2018 09:31

16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS NE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
e e Y ENWMVWM
ode T ; dem \\
| \
-10 dBm ! L10 dem -
SPURIOUS_LINE_ABS H ]'
20 dem l 20 dim }
-30 dBm: ¥ -30 dém \Mr
40 dem — _—s 40 dem N
,_._.»w""“"”/ |
50 dBm—}—— = -50 dem = -
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,90010 MHz -34.05 dem -21.05 de 546,000 MHZ 849,000 MHZ 100,000 kA2 a;?mg MRz =67 dbm -zzﬁl
223.000 MHz £24.000 MHz 30.000 kiz 82399850 MHz -30.68 dm -17.68 8 843.000 MHz 850.000 MHz 30,000 kHz 849,00050 MHz -31.14 dBm -18.14 dB
£24.000 MHz 527.000 MHz 100.000 kHz £24.85864 MHz 7.42 dem st 08 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -34.47 dBm -21.47 dB
.
Read
) eady NED 8 P il Ready  WANMRRRRD y
Date: 10.APR.2018 09:34:35

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A167 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 5/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS [ 20 ﬂB;’:i‘P Jﬂ S
10 dBm } \] 10 dBm ’
o de l | 0dem ] \
-10 dBm - -10 dBm J Y
H i
20 dem Jl 20 dem i f
h Il / ‘
.30 dem j L\ !ﬂl {"\\ 0 dBm } i
| I
40 derm. - - 40 dBm - '
A M”‘-‘w \‘w MM»“ \ M e, Lt/ \\ -~
m e T 50 deried e —
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£15.000 MHz 923,000 MHz 100.000 kHz 82221279 MHz -46.22 dém §44.000 MHz 849.000 MHz 100.000 kHz 848.68282 MHz 19.56 dBm -10.44 de
£23.000 MHz 824,000 MHz 50.000 khz 923,99451 MHz -23.80 dBm 849,000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -23.36 dBm -10.36 dB
824.000 MHz £29.000 MHz 100.000 kHz 624.34715 MHz 20.17 dem - 850.000 MHz 860.000 MHz 100.000 kHz 850.85415 MHz -47.27 dbm -34.27 dB
'
Ready [] NED e Read:
i 4 I ady [T] y
Datea: 1 2018 09:50:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
- - S— v
- e R e e, e e
0 l 1 dem
10 dem { 10 dem .
SPURIOUS_LINE_ABS ﬁ \ |
20 dem f 20 dBm ‘\
-30 dBm -30 dem
L N
-40 dem — am=_ -40 dBm T 5
.-o-ww-—-"‘_‘#f‘ L-\
- 50 dem
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,00809 MRz ~35.65 dbm -22.65 05 §44.000 MHz | 849,000 MMz 100.000 KAz 345 21628 Mz .03 cBm _Zaml
223.000 MHz £24.000 MHz 50.000 kHz 82399550 MHz -30.04 dBm -17.04 8 843.000 MHz 850.000 MHz 50,000 kHz 849,00549 MHz -30.57 dBm -17.97 dB
824.000 MHz £29.000 MHz 100.000 kHz 82638012 MHz 5.04 dBm _’2“ 06 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -35.71 dbm -22.71 dB
.
) Ready Wl LU P il Ready  WANMRRRRD p
Date: 10.APR.2018 09:53:51

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A168 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 5/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

I o
Spectrum || spectrum v
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
q 3 3 DARS Lt SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;'::P S
F\ M
10 dem - ‘\ 10 dém {
ode JJ 0 dem j 1
-10 dBm f l‘ -10 dem i
e i il
-20 dem ,l 4 -20 dBm n i
A It
-30 dam f /ﬁ\ (I\ Hb derm H ! \
40dem Mllnm | y \ A J | — N
m —— ha i w"M"J -50 dbw N ~
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,19680 MHz -47.89 dém .89 d8 544,000 MIz | 849-000 Mz 100.000 kHz 51666504 TITE 17.69 dBm -12“I
523.000 MH2 | 694,000 MHz £0.000 kHz 823,35650 MHz ~24.14 dbm -it.14.d8 849,000 MHz | 850000 MHz 50,000 kHz £49,00250 MHz -24.63 dBm -11.83 dB
524.000 MHz 520,000 MHz 100,000 kHz 524,34216 MHz 18.78 dBm -11.22 dB 850.000 MHz B80.000 MHz 100000 kHz BED.B1415 MHz —48.54 dbm 3554 db,
—
'
i Ready N i i e —— y
Datea: 1 2018 09:52:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF::‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
Moy el e B At s lenit
ode { g dem -
( |
-10 d8m - ‘ 10 dBm
SPURIOUS_LINE_ABS l \
20 dem ] 20 dBm t
-20 dBm ,i -30 dBm L\_r\‘
-40 dem - - - -40 dém ST
I |
50 dem -
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  Alimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -35.28 dem -22.28 d 544,000 MHZ 849,000 MHZ 100,000 kA2 aﬂﬁ iz T 42 dom _mwl
223.000 MHz £24.000 MHz 50.000 kHz 82399550 MHz -31.02 dém -18.02 d8 843.000 MHz 850.000 MHz 50,000 kHz 849,00150 MHz -32.19 dBm -19.19 dB
£24.000 MHz 529.000 MHz 100.000 kHz £25.27123 MHz 5.30 dem il 08 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -35.51 dBm -22.51 dB
.
Ready [ ] —
Il 4 I ady  WANNNARND p
Date: 10.APR.2018 09:55:31

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number

1 A169 of A284

Report Issued Date : May 03, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum =
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURISHIE CGHEEKARS_ PABS
q 3 3 PABRS Lt SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 ﬂB;’:i‘P S {
10 dem \l 10 dém / \
ode [ ‘l 0 dem } |L
-10 derm -10 dBm
iR A
20 dem / 1 w -2q dem ﬂ J \'\
-30 dBm f{ \ JII ‘[Ii -3o)dem H ;
-40 dBm J m I T -30 [dBm n‘ 1
: I Il il LN
50/ dem A .l | g ) e 4 {50 s b b
60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow |  Rangeu, | RBW | Frequenc |  Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz §20.21479 MHz -46.26 dém 3.26 dB 839.000 MHz ﬁ?ﬁ%ﬁdz 100.000 kHz a??ﬁ MAz 10.61 dBm -mwl
923.000 Mrz | 82+.000 Mz 160.000 khz 823,55950 MHz “31L.48 dém -18.45 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -32.22 dBm -19.22 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,61439 MHz 19.68 dBm -10.32 dB 550.000 MHz B80.000 MHz 100000 kHz 55002498 Mis ~49.06 cbm ~36.06 b
—
] Ready [ N head
Il 4 1 ady LN p

10:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

10.APR.

Date:

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
0de T B e i s Lo NP NSy 0 i APt e AR e
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS \ ‘
20 dem i 30 dem
/ L M
-30 dBm 0 dem \-
40 dam. -40 dem [me
o —
-50 dBm 50 dem ™
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,00809 MHz -38.76 dem 2576 dB 539.000 MHz 849,000 MHZ 100,000 kA2 84358042 MAZ 317 dom -zeﬁl
223.000 MHz £24.000 MHz 100,000 kHz 82399351 MHz -32.65 dBm -19.65 8 843.000 MHz 850.000 MHz 100,000 kHz 849,04645 MHz -33.02 dBm -20.02 dB
824.000 MHz £34.000 MHz 100.000 kHz 830.57842 MHz 3.56 dBm _’25 44 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.15485 MHz -37.81 dbm -24.81 dB
| Read
) eady NED 8 P il Ready  WANMRRRRD y
Date: 10.APR.2018 10:14:48

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number

1 A170 of A284

Report Issued Date : May 03, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum =
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGE CHNEKABS_ PABS
G | 3 3 PABRS Lt SPURIOUS, INE_ABS PASS
20 UIBIF::‘IH PURIOUS_) INE_ABS PA 20 UB!!':i‘P S
I I
10 dBm \\ 10dBm H 1
0ds i \ 0 dem ! \
-10 dém J -10 dBm T t
SPURIOUS_LINE_ABS J \ |
-20 dem B -20 dem ] ;
ik i 1 (\ L
-30 dom f | H - l -30|dBm H 3 l
40 dem 1\ J k olgem | I
W) ﬂ'k } \ | l Joar \
-5ggm A l")"‘ o e V50 bemmr "\’n, .,.JJ s
-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangel | RBW | Freguenc | powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 820.16683 MHz -48.87 dBm 5.57 d8 535,000 Mz | 849.000 Mz 100.000 kHz 516, 39560 1Tz 16.33 dBm -uml
523.000 MH2 | 694,000 MHz 160.000 khz 823,55351 MHz ~31.25 dbm -18.25 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00549 MHz -29.30 dBm -16.30 dB
524.000 MHz 834,000 MHz 100,000 kHz 524,50441 MHz 1874 dem | -11.26 850.000 MHz 860.000 MHz 100, D00 kHz £E5.51215 MHz T 3651 db
] Ready [ NN Read
)i 4 i ady [T] p

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I o
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
ods L R - o o S [T e
B |
-10 dBm { -1o dem
SPURIOUS_LINE_ABS J \ \
20 dem T k 30 dem r
-20 dBm } ;su dBm I\k
-40 dBm: - S - \ T
P—— 40 dem ~y
-50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  alimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,95215 MHz -37.09 dem -24.09 de 539.000 MHz 849,000 MHZ 100,000 kA2 842.10190 WAz 552 dom _27W|
223.000 MHz £24.000 MHz 100,000 kHz 82399850 MHz -33.60 dBm -20.60 8 843.000 MHz 850.000 MHz 100,000 kHz 849,01648 MHz -33.98 dBm -20.98 dB
£24.000 MHz 534.000 MHz 100.000 kHz E27.25175 MHz 2.29 dBm ammratLs 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -38.02 dBm -25.02 dB
| Read
) eady NED 8 P il Ready  WANMRRRRD y
Date: 10.APR.2018 10:16:28

10.APR.

Date:

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A171 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Sp

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 uIBIrF‘IH SPURIOUS INE_ABS PABS A ZDUIB;':;P SPURIOUS. INE_ABS PASS
[ \
10 dBm ] \ 10 dBm "
|
ode — 0 dém {‘ i
-10 d&m | -10 dem ]
SPURIOUS_LINE_ABS \ r
20 dem V\\ -20 dBm—{—f
-30 dBm f -30 dBm /f .T i
AW |
40 dBm Vo 40 dejh AN
i [ \-,__
50 dBm — 50 dBm e —
—
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: |  Powerabs | ALimit
560.000 MAz | 608,900 MHZ 100,000 kHz £98,89555 MRz -24.03 dBm -11.63 08 L4 500 MHE | 716 ptD Wz 100,000 ki TR T 2055 b _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -19.63 dém -6.63 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 20 24 dBm o4 de
599.000 MHz 701.000 MHz 100.000 kHz 699,25874 MHz 21.55 dBm -8.45 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.72 dBm -12.72 dB
- — _
i [ i ™
Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
G | 3 3 DABS Line SPURIOUS _LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm / oo, 10 uBr-F ""‘"M\
\
odB { k 0 dem-+ !
|
-10 dBm - & -10 de| 4
SPURIOUS_LINE_ABS 1 i
20 dem Jl}‘ 20 dipm }l
-30 dBm TEE— 30 dBm :‘ =
o L.
-40 dBm -40 dBm ==
- -—-mv*/” I T
-50 dam — -50 dem -
= B
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -25.77 dem -12.77.d8 714.000 MHz 716,000 MHz 100.000 kHz 71500590 MHz 12.08 dBm -17.92 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99805 MHz -25.97 dém -12.37 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00045 MHz 2651 dBm acide
£59.000 MHz 701,000 MHz 100,000 kHz £09,77023 MHz 12.02 dBm -17.08 dB 716,100 MHz 725000 MHz 100000 kHz T16. 10445 MHz 56 52 chm 15c2 db
- — . —
i X N ™

4.AFR.2018 O

9:54:45

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID

1 2APJ4-SLM750

Page Number 1 A172 of A284
Report Issued Date : May 03, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n =
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE CHEEKARS_ PABS
Line sPURIOUS INE_ABS PABS Line SPURIOUS. INE_ABS PASS
20 dim = 20 dém
[ A
10 dBm f ‘\I 10 dBm / \
ode [ ! 0dem , }
-10 dam ' -10 dBm i
SPURIOUS_LINE_ABS k‘
-20 dem S -20 dem I
\ i
-30 dem 1 b -30 dBm "
/ i it \
40 dBm — o 40 dby oy
. N
-50 d8m p——— - -50 dBm —
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] || 'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Rangelow | Range U, | RBW | Frequenc | Powerabs | ALimit
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -26.96 dém -13.96 d& 714,000 MI | 716.000 Mz 100.000 kHz 71875724 W 16.61 dBm -uwl
698.900 MHz 599.000 MHz 30.000 kHz 698.99545 MHz -21.14 dBm -8.14 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00175 MHz 22.53 B 553 dB
£99.000 MHz 701,000 MHz 100.000 kHz 699.28571 MHz 19.40 dém -10.60 dB 716.100 MHz 725,000 MH2 100.000 kHz 716, 10445 MHz 2761 dBm 14618
- — = —
i [ | N ™)
Date
Lowest Band Edge /Full RB Highest Band Edge /Full RB
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm (\ 10 dBm psRpsstpa
CL- !H \ 0 uam‘.‘ \
-10 d8m | 10 de \
SPURIOUS_LINE_ABS i \
-20 dem 1} -20 dgm L
-30 dem ¥ s dem ‘* =
-
|~
-40 dBm ,,_, -40 dBm
o
el “\‘““-*-w
-50 dém —— 50 dem —
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||('Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -25.39 dém -12.39 d& 714,000 MI | 716.000 Mz 100.000 kHz 710159 Wz 11.23 dBm -18W|
698.900 MHz 599.000 MHz 30.000 kHz 698.99555 MHz -26.50 dBm -13.50 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00265 MHz 27.62 dBm 148208
£99.000 MHz 701,000 MHz 100.000 kHz 699.99001 MHz 11.42 dém -168.58 dB 716.100 MHz 725,000 MH2 100.000 kHz 716, 10645 MHz 2715 dBm 14 1E B
T - —
i X N ™

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number

: Rev. 01

1 A173 of A284
Report Issued Date : May 03, 2018
Report Version

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
Line SPURIOUS INE_ABS PABS Line SPURIOUS, INE_|ABS PASS
20 dBm 20 dBm )
A
10 dBm ! 10 dBm [
v | I\ oo ’f |
-10 d&m + -10 dem +
SPURIOUS_LINE_ABS \ #
-20 dem 20 dBm
- A
30 dem # \L ﬂ " a;}e dBm f\ J hs
7 '\\ Jl \ M T ’J‘n[ 1
-40 dem : v / I“l 40| dom W A
/\/ ""-Ww/ w‘j [
-50 dBm 50 ot A .
] e
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 69898666 MHz -26.7% dem -13.79 d8 713.000 MHz 716,000 MHz 100.000 kHz 71577073 MHz 20.15 dbm -0.95 d&
698.900 MHz 699,000 MHz 30.000 kHz 698.99895 MHz -20.15 dBm -7.15 dB 716.000 MHz 716,100 MHz 30.000 kHz 715 00028 MHe 2074 dom =74 ds
599.000 MHz 702.000 MHz 100.000 kHz 699,25624 MHz 20.25 dBm -9.75 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -27.11 dBm -14.11 dB
- — —
i [ i ™
0:09:19 Date
Lowest Band Edge /Full RB Highest Band Edge /Full RB
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ PAES
G| 3 3 DABS Line SPURIOUS_LINE_|ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
u 10 dBg
10 dBm - ’ o — =
0de / H‘ dem
] ]
|
-10 dBm f -10 dBm ik
SPURIOUS_LINE_ABS r L
-20 dém I -20 dBm L
-30 dBm —— -"v -30 dBém ‘ —
~ —,
-40 dam ——F 40 dem N —
el e
il — 50 dém —1
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -28.99 dém -15.99 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.65485 MHz &.72 dBm -21.28 dB
698.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -28.47 dBm -15.47 dB 716.000 MHz 716,100 MHz 30.000 kHz 715 00345 MHe 3575 dom 1573 b
599.000 MHz 702.000 MHz 100.000 kHz 701.30020 MHz B.47 dBm -21.53 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.12 dBm -16.12 dB
- — —
i (] i 7
Date: 14.APR.2018 10:11:38

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A174 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Spectrum =] sp n =
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 PARS Lt SPURIOUS, INE_|ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA ZDUB;':i‘P -\ S
N A
10 dem | 10 dém -
| I
|
0de - { 0 dem i
-10 dam | -10 dBm 4
SPURIOUS_LINE_ABS \1 .J
20 dem J 20 dem f
) L
-30 dBm ] k; #‘I : dem f
AT | A LA
-40 dam - = 40| dBm — At
= RN AT —
50 dBm - — s R
B e el I .
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
590,000 MHz 698,900 MHz 100,000 kHz 698.89555 MHz -27.81 dém -14.81 d& 713.000 MHz 716.000 MHz 100.000 kHz 71270875 Wi 16.60 dBm -uwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99835 MHz -21.62 dém -8.62 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00285 MHz 22.70 dBm ~570°dB
£59.000 MHz 702,000 MHz 100,000 kHz £09,21728 MHz 18.83 dBm -11.07 d& 716.100 MHz 725,000 MH2 166 D00 kHz 716 10645 MHz 28.45 dBm it 458
- — - —
i [ i ™
1oatbeag Date 10:20:13
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem 10 dBm:
I;WMMMM i -
0de - H [t sem \
-10 dBm ’ d(lIi-20 dem i
SPURIOUS_LINE_ABS { | L
20 dem 20 dim ]—
-30 dBm — _AIV -30 dem ma s
el .
40 dem il 40 b T
E 1 - . —
" /WM [T
-50 dam o —— -50 dem .
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MAz | 608,900 MHZ 100,000 kHz £98,89555 MRz -28.00 dBm -16.00 05 713.000 MHz | 716.000 MAZ 100.000 KAz  ERETTE 741 dBm -zzﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99735 MHz -23.93 dém -16.93 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00135 MHz 59.76 dBm 1676 dB
599.000 MHz 702.000 MHz 100.000 kHz 70137512 MHz 7.27 dBm -22.63 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.71 dbm -16.71 dB
Y — —
i (] i ™
Date: 14.APR.2018 10:12:z

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A175 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n
Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep RefLevel 20.00 dém  Offset 14.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS
s . x ABS Li SPURIOUS, INE_ABS
20 uguﬂr‘m PURIOUS_| INE_ABS PA ZDUB;‘L.":
10 dBm ('\ 10 dBm
o0de j \ 0 dBm
- -10 dBm
j - -20 dBm
| f\
A I{'\ a1 Jﬂ\ '
- 'IW"\A T \»W - 40 [dBm ]l n.’/
Y n
—— hka e 'm.‘ WJ qo” I
S — 50 der —1
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
630.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -28.97 d&m 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 19.64 dBm -10.36 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99835 MHz -24.26 dBm 716.000 MHz 716,100 MHz 30.000 kHz 716,00095 MHz -95.01 dBm -12.01 dB
£99.000 MHz 704.000 MHz 100.000 kHz 69935215 MHz 20.28 dBm 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.85 dbm -16.85 db
. —
Il j £
10:26:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ m o
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
O R N s e
ode { ‘1 dBm t
-10 dem { 10 dBm 1
SPURIOUS_LINE_ABS J \ l
20 dem f 20 dBm I
-30 dBm I -30 dem
—— E—
-40 dem ] 40 dBm
—
50 dago- ot 50 dém LN -
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
590,000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -30.30 dém -17.30 d& 711.000 MHz 716.000 MHz 100.000 kHz 712.50100 MHz 6.31 dBm -zawl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99226 MHz -31,33 dém -18.39 dB 718,000 MH= 716,100 MHz 20,000 kHz 716 01364 MHz 3166 dBm 1266 db
£59.000 MHz 704.000 MHz 100.000 kHz 703.04346 MHz 5.26 dBm -23.74 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.65 dBm -17.65 dB
Y — —
i (] i ™
Date: 14.APR.2018 10:2B:32

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number

Report Version : Rev. 01

1 A176 of A284
Report Issued Date : May 03, 2018

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
9 5 5 ABS Li LPURIOUS_LINE_ABS. PABS
20 dIBIﬁr‘IH PURIOUS INE_ABS PA ’ﬂ 20 UB!!':i‘P .\ 5
10 dBm | l\\ 10 dBm {f 1
ode / ! 0 dBm r \\
-10 dam i l -10 dBm f
SPURIOUS_LINE_ARS J I‘l ’f \
20 dem J ! 20 dem '
| A 4
| n
-30 dBm /7 K\, /n'\ ,"\I -pd dem it ,f
‘ i f
-40 dam - "IUW\,,-. T f H'[ ]'m dem 5 JM" ;
50 dem - ] ol b, MJ (50 ey P ¥ L i
~ —
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||('Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -31.20 dém £.20 d& 711.000 MHz 716.000 MRz 100.000 kHz 715.66284 Mhz 16.67 dBm -11.33 dB
596.900 MHz 699,000 MHz 30.000 kHz 698.99965 MHz -25.81 dBm -12.81 dB 716,000 MH= 716,100 MH2 20,000 kHz 71600065 MH= 56,63 dBrm RENCYT
589.000 MHz 704,000 MHz 100,000 kHz 60931718 MHz 18.35 dBm -11.65 dB 716.100 MHz 725,000 MH2 100.000 kHz 716. 10445 MHzZ 32.13 dBm 1613 d8
- — = —
i [ | N ™)
o Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F ZDUBH?‘P S
10 dem 10 dBm:
Prrittiar o .Mm‘lww-w-\ et I o e S s,
ods ff’““ \ 0fdem ¥
-10 dem ‘l 10 dem 1
SPURIOUS_LINE_ABS f \ \
20 dem r} 20 dem \q
-30 dém -30 dBm
__f——"v *P‘
T .-“""—h_x_._
-40 dem 40 dBm =
- /—""J .
-50 dBm—t— = -50 dBm -
—
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz | |[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698,99555 MHz -31.09 dém -18.09 dé 711.000 MHz 716.000 MRz 100.000 kHz 712.82068 Mhz .07 dBm -24.93 db
596.900 MHz 699,000 MHz 30.000 kHz 698.99635 MHz -32.51 dBm -19.51 dB 716,000 MH= 716,100 MH2 20,000 kHz 71600574 MH= 3359 dBrm 20.2a dB
599.000 MHz 704.000 MHz 100.000 kHz 702.52398 MHz S.14 dém ~24.86 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.67 dBm -18.67 dB
Y — —
i X N ™
Date: 14.APR.2018 10:26:42

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number 1 A177 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm

Offset 14.00 dB Mode Auto Sweep

Sp n

Ref Level 30.00 dém Offset 14.00 dg Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 PARS Lt SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA ! 20 UB!!':i‘P S ’-'
10 dem \ 10 dém { \
ode f{ “ 0 dem J
-10 d8m +— -10 dBm i I
SPURIOUS_LINE_ABS / \ ]’ 1‘
20 dem ] \ -20 dem 7 \
-30 dem ’f - i n -3p Hem n J
\ ! | | 1]
40 dBm /' . f % j il 0 gBm f i m"J |
L, | \ e
s \
-50 dam o = ha / \ JH\M ] AN || CS M ) st
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -37.15 dém 4.15 d& 706.000 MHz 716,000 MHz 100.000 kHz 71538561 MHz 20.01 dBrm -0.00 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -37.12 dém -24.12 dB 718,000 MH= 716,100 MHz 20,000 kHz 716 00325 MHz 37.70 B 2470 d8
599.000 MHz 709.000 MHz 100.000 kHz 699 61439 MHz 19.69 dém ~10.11 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.60 dbm -25.60 dB
- — = —
i [ i ™
Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ m o
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
o ey SV 0 gt et A
| 7
-10 dBm | -1p dem
SPURIOUS_LINE_ABS \ \
20 dem i L1l 20 g !
/ \ \
30 dem o |50 dem .
-40 dBm = -40 dem: ¥ S—
50 dem el
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
560.000 MAz | 608,900 MHZ 100,000 kHz 698.67777 Mnz -34.37 dBm -21.57 d& 706.000 Mz | 716,000 MMz 700,000 kiz S ENTTEI 3.16 cBm -zewl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99356 MHz -36.97 dém -23.57 dB 718,000 MH= 716,100 MHz 20,000 kHz 716 00395 MHz 37 44 B o444 dp
599.000 MHz 709.000 MHz 100.000 kHz 705.09890 MHz 3.19 dBm -26.81 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.57 dbm -21.57 dB
Y — —
i (] i ™
Date: 14.APR.2018 10:45:2 Date
Sporton International (Shenzhen) Inc. Page Number 1 A178 of A284

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Report Issued Date : May 03, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 3000 dém Offset 14.00 de

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
q 3 3 PARS Lt SPURIOUS, INE_ABS PAES
20 dIBIﬁr‘IH PURIOUS INE_ABS PA 20 UB!!':i‘P
i
10 dBm W 10 dBm
ode { ! 0 dBm
\
-10 dam ‘J 1 -10 dBm
SPURIOUS_LINE_ABS J Hl
-20 dem } 1 -20 dBm
i i I
\
-30 dém J \ !~ f’l‘ -ap Bm II
-40 dBm: ’ ‘w\ ‘ !lw 40 Hem: + -
. 7 el A, , k Ay J \ éw A J l A
-50 dBm — = e 50 b
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 69898666 MHz -38.21 dém 5.21 d& 706.000 MHz 716.000 MRz 100.000 kHz 715.37562 Mhz 16.17 dBm -11.83 dB
596.900 MHz 699,000 MHz 30.000 kHz 698.99386 MHz -38.06 dBm -25.06 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00604 MHz 37,83 dBm o468 dB
589.000 MHz 709,000 MHz 100,000 kHz 609,62438 MHz 18.40 dBm -11.60 dB 716,100 MHz 725.000 MH2 100.000 kHz 716 10645 MHz 39.01 dim Z58.61 dB
- — = —
i [ | N ™)
10:44:18 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20‘15;_‘['"“ S
10 dem 10 dBm:
ode CT P osY Lonats o : A A
-10 dém l| -1p dem ‘I
SPURIOUS_LINE_ABS \ ‘
-20 dem — [/l -20 dem
| \ |
-30 dBm rﬁ_ﬂ'ﬂ 30 dem 1
-40 dBm — 40 dBm L -
-50 dBm BN
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 Mtz | |[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency |  Powerabs | ALimit
£90.000 MHz £98.900 MHz 100.000 kHz 698.87777 MHz -34.92 dém -21.92 d 706.000 MHz 716.000 MRz 100.000 kHz 711.60939 Mhz 2.42 dBm -27.56 dB
596.900 MHz 699,000 MHz 30.000 kHz 698.97468 MHz -38.13 dBm -25.19 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00065 MHz 38,03 dBm 5503 db
599.000 MHz 709.000 MHz 100.000 kHz 703.70030 MHz 2.23 dBm —27.77 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.61 dBm -22.61 dB
T - —
i X N ™
Date: 14.APR.2018 10:46:37

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2APJ4-SLM750

Page Number

1 A179 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON

LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

um

Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS Limit heck PARS
20 dbipe—fPURIOUS | INE ABS : paks 20 dbifpe—8PURIQUS | INE ABS paBS [
10 dBm |\ 10dBm “l
I oo 1
“ -10 dBm T
il n /
; ¥ -20 dBm ‘] [ “
1S_LINE_ABS IH \ | SPURIDUS_LINE_ABS ‘ 7 \
J ‘" A 40 dem / -
\
m S ] . TN 2N
J f— ‘__I_____. r- (S O — T I
o 50 dBm -
g i Ligurtilon, o
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77485015 MHz -59.44 dBm -24.44 di 7632.000 MHz 775.000 MHz 6.250 kHz 77186513 MHz -63.08 dBm -28.08 d&
775.000 Mz 775.900 MHz 100.000 kHz 775.21803 MHz 4472 dBm -31.72 dB 775.000 MHz 775.900 MHz 100.000 kHz 77569006 MHz -52.82 dBm -39.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,93142 MHz -50.47 dém -37.47 dB 775.900 MHz 776.000 MHz 30.000 kHz 75.92732 MHz 5785 dbm —44.65 db
776.000 MHz 788.000 MHz 100.000 kHz 777,33666 MHz 20.51 dBm -9.39 db 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.07 dBm -9.93 d8
788.000 MHz 788,100 MHz 30.000 kHz 788,05989 MHz -57.45 dem -44.45 dB 788.000 MHz 788,100 MHz 30.000 kHz 78801014 MHz -50.50 dBm -37.50 dB
788.100 MHz 793.000 MHz 100,000 kHz 701,44580 MHz -53.22 dém -40.22 dB 788,100 MH= 783.000 MHz 100,000 kHz 780.99055 MHz 46.16 dBm 3316 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.74675 MHz -63.05 dém -28.0S d& 793.000 MHz B806.000 MHz 5.250 kHz 795.40909 MHz -60.73 dbm -25.73 dB
- — = —
I - J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm Offset 14.00 d&

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck pabs Limit ¢heck
20 dbipe—teuRIOUS | INE AnS DAKS e e -
10 dBm 10 dém
0 de |‘ ‘ 0. dem - +
-10 dBm —— i -10 dem —
| \
-20 dBm j,J - -20 dBm } \
A an -t \_ e e
SPURIOUS_LINE_ABS [~ | SPURI _LINE_ABS_ r'\\
-40 dBm /‘J Y -40 dBm
-50 dBm / ‘—’"’I B -50 dBm
-60 dBm -60 dBm
-y - ™ I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Freguency |__Powerabs | aLimit
763.000 MHz 775.000 MHz 6,250 kHz 774.92208 MHz -41.88 dém -6.88 de 763.000 MHz 775.000 MAz 6.250 kHz 774,61038 MHz -58.21 dbm -23.21 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89955 MHz -27.68 dém -14.68 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.56868 MHz -46.78 dbm -33.78 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.91354 MHz -31.57 dBm -18.57 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.93871 MHz -51.85 dBm -38.85 db
776.000 MHz 788.000 MHz 100.000 kHz 776.16384 MHz 6.33 dBm -23.67 d& 776.000 MHz 788.000 MHz 100.000 kHz 785,16484 MHz 5.93 dBm -24.07 dB
788.000 MHz 788.100 MHz 30.000 kHz 78604880 MHz -52.49 d&m -39.49 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.02123 MHz -35.57 dBm -22.57 dB
788.100 MHz 793.000 MHz 100.000 kHz 789,22832 MHz -47.63 dBm -34.63 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,11224 MHz 231.51 dBm ~13.51 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.99351 MHz -62.23 dEm -27.23 di 793.000 MHz 806.000 MHz 6.250 kHz 794,24026 MHz -59.76 dBm -24.76 dB
- — = —
) v I i

15:51:11

Sporton

International (Shenzhen) Inc.

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCCID:

2APJ4-SLM750

Page Number 1 A180 of A284

Report Issued Date : May 03, 2018

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG832906B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
m
Spectrum =] sp um =
Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep RefLevel 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS pAES
10 dem | 10 dBm ﬂ
I i
— “l -10 dBm — : l
f T -20 dBm 7 ’
. o L
IS_LINE_#BS J} \ ﬂ | SPURIOUS_LIME_ABS_ ‘ ] \
{
; 40 dem
' A
A AL | o NN
l S I r_ L — [
-60 dBm
e e e ttemilieenas Mnd et RS it
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77483816 MHz -59.53 dém -24.53 d& 763.000 MHz 775.000 MHz 6.250 kHz 766,78222 MHzZ -62.00 dBm -27.00 de
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